Walker Mower Online Parts Lookup

Model MT-MTL Illustrated Parts Manual

Hi-Dump Kit - Hydraulic

Other model MT-MTL manuals:
For a closer view: Download PDF File
Tag Part Number Description More Info
15833Cable Clamp (1/4)
28440-1Catcher Adapter Harness
38404Dump Cylinder
48403-790° Fitting
55975-3Cable Tie (50# x 7")
68403-5Hydraulic Hose, Catcher Box Dump (67.5) 1
78403-6Hydraulic Hose, Catcher Box Dump (73.5) 1
85835Cable Clamp (3/4)
98403-3Hydraulic Hose, Lift / Rear (11.5)
108404-1Lift Cylinder
118403-2Hydraulic Hose, Lift / Front (16)
125975-7Cable Tie (50# x 11")
138404-2Hydraulic Valve Box
148403-4Hydraulic Hose,
158403-20Hydraulic Hose,
165975-1Cable Tie (18# x 3-3/4")
178403-19Hydraulic Power Unit
8403-22Motor Replacement
186941 (now 6942)Relay Switch 30/40AMP(NC)
198440-6Relay Harness
208440-7Battery/Relay Harness
215832Cable Clamp (1/2)
228401-7Junction Block (10-32)
237941Circuit Breaker 40 Amp
248404-9Plastic Cover, Black
258404-8Plastic Cover, Red
266623-3Toggle Switch / SP / DT
276623-2Toggle Switch / DP / DT
288440-3Jumper Wire
298440-5Wire Harness / Hi-Dump
307833Cable Clamp (7/8 x 1/4)
316941-6Relay Switch 30/40 Amp
326941-7Relay Mount
338553Splice Tap (18-14 Ga.)
348440-10Wire Assembly (3")
358403-11Counterbalance Valve
368403-8Directional Valve
378403-9Coil W/Connectors
388403-1Reservoir / Power Unit
F00210-24 Keps Nut
F0041/4-20 Keps Nut
F02510-24 x 3/8 PPHMS
F02610-24 x 1/2 PPHMS
F02710-24 x 5/8 PPHMS
F1063/8-16 x 5/8 Hex Bolt
F1851/4 Int. Star Lock Washer, SS
F23210-32 Keps Nut
F3971/4-20 x 3-3/8 Hex Bolt
F41810-24 x 7/8 SHC Screw, GR5 (SS)